Loading

Horizontal Spool Roller

by Jack_N, published

Horizontal Spool Roller by Jack_N Oct 3, 2012
1 Share
Download This Thing! Customize Order This Printed Tools & Utilities

Thing Info

7832Views 1422Downloads Found in 3D Printer Accessories
Report Thing

Summary

Inspired by my microwave-oven roundtable i created this horizontal spool roller

Instructions

You need

3 Screws M5 X 20
3 Washers M5
3 Nuts M5
3 Bearings 625 (5 X 16 X 5)
1 Bearing 608

Assemble the 625 Bearings to Bearing Plate mith Screws, Washers and Nuts
Place the 608 Bearing in the Bearing Plate

If you need to, then complete the Base with holes for fixing it or with flanges or what you like...

Adapter Plate can be modyfied to any spool-diameter you need.

More from 3D Printer Accessories

view more

Thing Info

7832Views 1422Downloads Found in 3D Printer Accessories
Report Thing

Makes

Liked By

View All

Give a Shout Out

If you print this Thing and display it in public proudly give attribution by printing and displaying this tag. Print Thing Tag

All Apps

This App connects Thingiverse with Makeprintable, a cloud-based mesh repair service that analyzes, validates and repairs most common mesh errors that can occur when preparing a 3D design file for p...

App Info Launch App

Kiri:Moto is an integrated cloud-based slicer and tool-path generator for 3D Printing, CAM / CNC and Laser cutting. *** 3D printing mode provides model slicing and GCode output using built-in...

App Info Launch App
KiriMoto Thing App

With 3D Slash, you can edit 3d models like a stonecutter. A unique interface: as fun as a building game! The perfect tool for non-designers and children to create in 3D.

App Info Launch App
Sep 24, 2015 - Modified Sep 24, 2015

If I were to use 608 bearings all the way around instead of the 625's would I need to do is adjust the screw holes for M6 screws, the nut slots for m6 washers and the center spindle a little higher or could I just drill the holes out and call it a day?

Hi, can you share the source file?, i want to make some mods!

You write that the adapter plate can be modyfied regarding the spool-diameter. Which software do you use for this? Do you have a OpenSCAD file?

Top